New North Miami Beach Water Treatment Plant
Provides Timely Drought Relief in South Florida

Kelvin L. Baker, Martin King, Karl C. Thompson, Mark Perkins, and “Jeff” Huren An

North Miami Beach Water Utility

The city of North Miami Beach’s water
system is the second largest in Miami-Dade
County, with infrastructure of water supply,
treatment, storage, transmission, and distri-
bution. The water system provides services to
approximately 32,800 metered connections
in North Miami Beach, Sunny Isles, Miami
Gardens, Aventura, and a portion of
Northwest Miami-Dade, serving a popula-
tion base of over 170,000.

To serve all its customers with its own
water, and to provide superior water quality
to all its customers, North Miami Beach initi-
ated a water treatment expansion program.
Before the expansion, the city owned and
operated the Norwood-Oeffler Water
Treatment Plant, a traditional lime softening
plant with a treatment capacity of 16 million
gallons per day (MGD). Approximately 12 to
14 MGD was purchased from Miami-Dade
Water and Sewer Department through eight
interconnections to meet demand.

The water treatment process includes
lime softening to reduce hardness and to
remove iron and color, followed by stabiliza-
tion, filtration, and disinfection. Treatment
also includes adding polymer to aid the lime
softening process, polyphosphate for corro-
sion control, and fluoride for dental health.
Disinfection is achieved by chloramines, with
ammonia added before chlorine. The fin-
ished water meets or exceeds current local,
state, and federal regulations.

The raw water was supplied by 12
Biscayne Aquifer wells, ranging from 40 to
100 feet deep. The wells are located at the
Norwood Wellfield, including seven wells
located on the water plant site and five wells
offsite in nearby schools and public parks.
The capacity of these wells ranges from 0.6 to
6 MGD, with a total capacity of 27 MGD.
These wells are rotated on regular basis.

Treatment Plant Expansion Program

Phase I of the expansion project
increased treatment capacity from 16 MGD
to 32 MGD. After conducting careful feasibil-
ity studies and evaluations, the city decided
to keep the existing lime softening process
and expand the plant using state-of-the-art
membrane technology. Foreseeing limited
water resources from traditional Biscayne
Aquifer water, the city added the deeper
Floridan Aquifer as another raw water
source.

Initial capacity for the membrane treat-
ment system is 15 MGD, which includes 9
MGD of nanofiltration and 6 MGD of low-
pressure, reverse osmosis treated water. The
system is expandable to 20 MGD, with an addi-
tional nanofiltration train of 3 MGD and addi-
tional reverse osmosis membranes for 2 MGD.

The permeate flow streams of the mem-
brane processes are combined for post treat-
ment/stabilization and subsequently blended
with finished water from the existing lime
softening process and the filtered raw water

Figure 1: Newly Improved Norwood-Oeffler Water Treatment Plant

4 . OCTOBER 2008 * FLORIDA WATER RESOURCES JOURNAL

Kelvin L. Baker is the city manager of North
Miami Beach. Martin King, PE., is the city’s
director of public services. Karl C. Thompson,
PE., and “Jeff” Huren An are assistant
directors with the city’s public services
department. Mark Perkins is the department’s
public information officer.

blend. The blended finished water is then
transferred to a new 4.2-million-gallon stor-
age tank and existing 2.0-million-gallon
ground storage tanks before it is pumped out
to the water distribution system.

The new membrane plant was complet-
ed in March 2008. Figure 1 shows the front
entry of the newly improved Norwood-
Oeffler plant.

The wellfield was also expanded to pro-
vide a reliable capacity for the new mem-
brane treatment facility. Five new Biscayne
Aquifer wells, each with a capacity of 2,600
gallons per minute, and four new Florida
Aquifer wells, each with capacity of 2,500 gal-
lons per minute, were constructed. The new
Biscayne Aquifer wells will serve only the
new nanofiltration system, and the new
Florida Aquifer wells will serve only the low-
pressure, reverse osmosis system. Raw water
from the existing wells will continue to serve
the lime softening process.

The concentrate from the membrane
treatment process is disposed of by a new
deep injection well system. Back-up for the
concentrate disposal is existing sewer system.

A significant change was made in disin-
fectants. The existing system had a chlorine
room with capacity to store 10 one-ton gas
chlorine cylinders. The city constructed a
chlorine scrubber to meet the requirement of
the Environmental Protection Agency’s risk
management plan in 1998, but the plant is
located directly in a residential neighborhood
with an elementary school as a direct neigh-
bor, so in light of the terrorist attacks that hap-
pened on September 11, 2001, the city decided
to switch the disinfection system from gas
chlorine to bulk sodium hypochlorite.

A new integrated security system was

Continued on page 6



Figure 2: New 31,500 Square-Foot Norwood Water Treatment Plant Process Building

Table 1: Typical Biscayne and Floridan Raw Water Quality

Parameter Biscayne Water (mg/l) Floridan Water (mg/l)
Ph 7.2 7.5
Total Alkalinity(as CaCOsz) | 195 140
Total Dissolved Solids 405 3800
(TDS)

Total Hardness (as CaCOs3) | 215 1030
Total Iron (Fe) 0.3 <0.1
Nitrate (as N) <0.1 <0.1
Calcium (Ca) 83 180
Magnesium (Mg) 1.7 140
Chloride (Cl) 40 2000
Fluoride (F) 0.2 0.1
Sulfate (SO4) 21 300
Sulfide (S) -- 1.3
Hydrogen Sulfide (H,S) <0.1 1.0
Color 35 <1

Table 2: Target Nanofiltration and Reverse Osmosis Permeate Water Quality

Parameter Biscayne Water (mg/l) Floridan Water (mg/l)
Ph 7.2 7.5
Total Alkalinity(as CaCO;) | 195 140
Total Dissolved Solids 405 3800
(TDS)

Total Hardness (as CaCOs3) | 215 1030
Total Iron (Fe) 0.3 <0.1
Nitrate (as N) <0.1 <0.1
Calcium (Ca) 83 180
Magnesium (Mg) 1.7 140
Chloride (CI) 40 2000
Fluoride (F) 0.2 0.1
Sulfate (SO4) 21 300
Sulfide (S) -- 1.3
Hydrogen Sulfide (H,S) <0.1 1.0
Color 35 <1

6  OCTOBER 2008 * FLORIDA WATER RESOURCES JOURNAL

Continued from page 4

installed with the plant expansion. An eight-
foot, precast concrete panel screen surrounds
the entire site with the exception of areas fac-
ing the operations building. Access to the
plant is gated and has manned security. The
security system includes a facility security
monitoring system workstation and associat-
ed security equipment, field controllers, card
access equipment, and intrusion detection
equipment. The monitoring system is also
installed to offsite wells.

New WTP Provides Relief
from Continuing Drought

South Florida has been experiencing a
severe drought since the spring of 2007. In
January 2008, the entire South Florida Water
Management District (SFWMD) was placed
under strict Phase IIT water restrictions for
the first time in the agency’s history, directly
affecting more than 5 million South Florida
residents and thousands of farms and busi-
nesses. Residential landscape irrigation was
limited to one day a week to conserve region-
al water supplies. As of April, the restrictions
were eased to a twice-a-week landscape irri-
gation schedule. The water management dis-
trict is discussing the idea of enforcing year-
round water restrictions, regardless of
drought conditions.

The main water supply source for South
Florida is Lake Okeechobee, which reached
its lowest level on July 2, 2007 (SFWMD Web
site, www.sfwmd.gov). The current drought
seems to be the most severe, but is certainly
not the only drought within the district.

In fact, several regional droughts occurred
in recent decades, including 1972-73, 1982-83,
1989-1990, and most recent 1999-2001. In
those past droughts, the water management
district was able to use the storage capabilities
of the Kissimmee chain of lakes, water conser-
vation areas, and Lake Okeechobee to keep a
stable water supply, but the current drought
affects all three regions of watershed, all reach-
ing historical low water levels.

In the meantime, the water management
district passed a Regional Water Availability
Rule in February 2007, limiting the shallow
Biscayne Aquifer water to current pumpage
for water supply utilities. All utilities and
other water users have to seek alternatives to
meet future demand.

The city of North Miami Beach included
an alternative water supply source, the
Floridan Aquifer, in the original Norwood-
Oeftler Water plant expansion project design.
The plant started producing high-quality
drinking water from this alternative water
source in June 2008, providing a timely relief
during drought conditions. Less water will be
withdrawn from the Surficial Aquifer, which



Figure 3: Newly Expanded Norwood WTP Water Treatment Schematic

is significantly affected by the current
drought.

Membrane Treatment Process

To provide high-quality water to its cus-
tomers and to meet potential future regula-
tions, the city of North Miami Beach Utility
chose state-of-the-art membrane technology
as its water treatment method for the expan-
sion. Because of the two different water
sources, the shallow Biscayne Aquifer and the
deeper, brackish Floridan Aquifer, separate
treatment processes and different membrane
technologies had to be utilized. Tables 1 and
2 demonstrate the raw and membrane per-
meate water quality from both aquifers.
Figure 3 shows the schematic of the water
treatment process.

One of the most significant expansion
challenges facing the operation is that five
different water streams are blending before
leaving the water treatment plant. The water
streams come from the lime softened water;
the nanofiltration permeate; the low-pres-
sure, reverse osmosis permeate; the Biscayne
raw water bypass; and the Floridan raw water
bypass. Because of the Lead and Copper Rule,
the finished water quality is required to
maintain the water quality before this expan-
sion, in terms of pH, alkalinity, hardness, cal-
cium concentration, etc

Anticipating water chemistry and possi-
bly flow direction changes in the distribution
system, North Miami Beach started hydraulic
modeling to identify sections that may have
possible flow changes. The city then strategi-
cally flushed those areas before the new water

plant was put into full operation.

Strategic Planning

North Miami Beach started its strategic
planning on this treatment plant expansion at
a very early stage, which contributed signifi-
cantly to the success of the expansion.

1) Property Acquisition—The city start-
ed to purchase land around the existing water
plant immediately after realizing the need to
expand the plant, saving millions of dollars
by doing so—especially considering that the

property values had appreciated more than
10 percent per year since 1997. The Norwood
Water Plant is located directly in a residential
neighborhood. Some houses were separated
from the water plant by only a chain link
fence (see Figure 4). About 20 homes rested
on approximately seven acres surrounding
the plant and were critical to the expansion
program. Early planning and vision from city
leaders avoided the use of eminent domain,
which certainly would have cost more time
and money.

Of course, this was not easy by any
means, but a team of consultants assessed the
financial, environmental, legal, existing
homeowner, and community impact. The
conclusion was positive, and they developed
a plan that would save time and money and
lessen media scrutiny.

The city first sent letters to homeowners.
These personalized letters explained the need
to provide safe, healthy water while preparing
for more stringent regulations. The letters
went on to explain that in order to achieve
these goals, the water utility would need to
expand its current facility and would be
interested in purchasing their homes.

A number of meetings were held to
accommodate homeowners’ concerns and to
negotiate home prices. The city offered an
incentive price of 5 to 7 percent above the
appraised value to satisfy homeowners. Even